Step 1

@SYNERGEFE
ADJUSTABLE BENCH

NO. |DESCRIPTION QTY
1 Front Foot 1
2 Rear Foot 1
3 Main Frame 1
4 Handlkebar 1
12 Washer (®8) 2
13 Hex Bolt (M8*16) 2
17 Hex Bolt (M10*60) 2
18 Washer (®10) 4
19 Nut (M10) 2
20 Cross Large Flat Head Screw (M6*10) 3




NO. |DESCRIPTION QTY
5 Seat Cushion Adjustable 1
6 Back Cushion Adjustable 1
7 Seat Cushion Tube 1
8 Back Cushion Tube 1
12 Washer (®8) 8
13 Hex Bolt (M8*16) 8
14 Hex Bolt (M12*125) 1
15 Washer (®12) 2

1

Nut (M12)




Step 3

VI
ol Bl Rl L2l I KaY
(@

N o)

LN O

LN —
= N ES
Ol | ||
—~|.Q|L|I=|&|=
=<~ o |~
S8 315! 515

Q

CCMBhB
Nl s| S| x| 8] %
L ol v Q
o|B|B|T|=| T
SN =] b Iaf e




